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Drug Class and Medication Dispensing Limit 
Acute Migraine Agents  
Elyxyb (celecoxib) 28.8 mL per 30 days 
  
Alternative Dosage Form  
Dartisla (glycopyrrolate) tab disintegrating 1.7 mg 120 tablets per 30 days 
Fleqsuvy (baclofen) suspension 25 mg/5 mL 600 mL per 30 days 
Lyvisphah (baclofen) 5 mg Granule packet 120 packets per 30 days 
Lyvisphah (baclofen) 10 mg Granule packet 120 packets per 30 days 
Lyvisphah (baclofen) 20 mg Granule packet 120 packets per 30 days 
meloxicam suspension 7.5 mg/5 mL 300 mL per 30 days 
Valsartan oral solution 4 mg/mL 2400 mL per 30 days 
  
Antibiotics  
clarithromycin tablet ER 500 mg 28 tablets per 180 days 
  
Anti-COVID 19  
molnupiravir 200 mg capsule 40 capsules per 30 days 
Paxlovid 150 mg/100 mg tablet (nirmatrelvir/ritonavir) 30 tablets per 30 days 
  
Anti-Influenza Agents  
Tamiflu (oseltamivir) 6 mg/mL suspension 300 mL per 120 days 
  
Cibinqo  
Cibinqo (abrocitinib) 50 mg tablets 30 tablets per 30 days 
Cibinqo (abrocitinib) 100 mg tablets 30 tablets per 30 days 
Cibinqo (abrocitinib) 200 mg tablets 30 tablets per 30 days 
  
IL-13 Antagonist  
Adbry (tralokinumab-ldrm) 4 mL per 30 days 
  
Insulin Pump  
Omnipod DASH Kit Intro/Omnipod 5 Kit Intro 1 kit per 720 days 
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Drug Class and Medication Dispensing Limit 
Iron Chelation  
Ferriprox (deferiprone) 500 mg tablets 540 tablets per 30 days 
Ferriprox (deferiprone) 1000 mg tablets 270 tablets per 30 days 
Ferriprox (deferiprone) twice-a-day 1000 mg tablets 270 tablets per 30 days 
Ferriprox (deferiprone) 100 mg/mL oral solution 2700 mL per 30 days 
  
Miscellaneous  
Edarbi (azilsartan medoxomil) 40 mg 30 tablets per 30 days 
Edarbi (azilsartan medoxomil) 80 mg 30 tablets per 30 days 
Edarbyclor (azilsartan medoxomil-chlorthalidone) 40-12.5 
mg 

30 tablets per 30 days 

Edarbyclor (azilsartan medoxomil-chlorthalidone) 40-25 mg 30 tablets per 30 days 
Emla (lidocaine-prilocaine) 2.5%-2.5% 60 grams per 30 days 
prednisolone 10 mg/5 mL solution 900 mL per 30 days 
prednisolone 20 mg/5 mL solution 450 mL per 30 days 
Soolantra (ivermectin) cream 1% 45 grams per 30 days 
  
Opzelura  
Opzelura 1.5% cream (ruxolitinib) 60 grams per 30 days 
  
Oxbryta  
Oxbryta (voxelotor) 90 tablets per 30 days 
  
Pyrukynd  
Pyrukynd (mitapivat) Therapy Pack 5 mg 7 tablets per 365 days 
Pyrukynd (mitapivat) Therapy Pack 7 x 20 mg & 7 x 5 mg 14 tablets per 365 days 
Pyrukynd (mitapivat) Therapy Pack 7 x 50 mg & 7 x 20 mg 14 tablets per 365 days 
Pyrukynd (mitapivat) 5 mg tablets 56 tablets per 28 days 
Pyrukynd (mitapivat) 20 mg tablets 56 tablets per 28 days 
Pyrukynd (mitapivat) 50 mg tablets 56 tablets per 28 days 
  
Recorlev  
Recorlev (levoketoconazole) 240 tablets per 30 days 
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Drug Class and Medication Dispensing Limit 
re-SET O and re-SET  
RESET-O FOR IOS OR ANDROID APP 1 per 365 days 
  
Tarpeyo  
TARPEYO (budesonide) 120 capsules per 30 days 
  
Tavneos  
Tavneos 1 mg capsule (avacopan) 180 capsules per 30 days 
  
Therapeutic Alternatives  
diclofenac potassium 120 tablets per 30 days 
Ecoza 1% foam (econazole nitrate) 70 grams per 30 days 
Ertaczo 2% Cream (sertaconazole nitrate) 60 grams per 30 days 
Exelderm 1% Cream (sulconazole nitrate) 60 grams per 30 days 
Exelderm 1% Solution (sulconazole nitrate) 30 mL per 30 days 
Luzu 1% cream (luliconazole) 60 grams per 30 days 
metaxalone tab 400 mg          240 tablets per 30 days 
naftifine cream 1% 60 grams per 30 days 
Naftin (naftifine) cream 2% 60 grams per 30 days 
Naftin (naftifine) gel 1% 60 grams per 30 days 
Naftin (naftifine) gel 2% 60 grams per 30 days 
Oxistat (oxiconazole) cream 1% 120 grams per 30 days 
Oxistat (oxiconazole) lotion 1% 120 mL per 30 days 
Phospholine (echothiophate) ophthalmic sol 0.125% 5 mL per 30 days 
Rhofade (oxymetazoline hydrochloride) 30 grams per 30 days 
  
Tyrvaya  
Tyrvaya (varenicline) 0.03 mg/actuation spray 2 bottles per 30 days 
  
Voxzogo  
Voxzogo (vosoritide) 30 vials per 30 days 
  
Vuity  
Vuity (pilocarpine HCL) ophthalmic solution 2.5 mL per 30 days 

Third-party brand names are the property of their respective owners. 


